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fAara

3ABOACKOWN CEPTUPUKAT KAHECTBA Ne 26098 28.05.04
MILL'S. QUALITY CERTIFICATE Ne - Dare
CBURETENECTBO O NPUEMOUHLIX MCNbITAHNAX EN 10204 3.1 B

Inspection certificate

Nluct 1 13 nucros 1
Sheet 1 of sheets 1

3asopckon 3aka3 Ne

KoHTpakr Ne 2000-207/1ncr- 3147
026/0109-0y-997 i 2134
Contract Ne Lot: 3 Manufacturer's production order Ne
3akasuunk: Kopnopauus 'HayctpuanbHeiin Cotos JoHnbacca ' (MCR)ans dupmet” JYOEPKO CA"
Customer: Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
Konunyecrtso nucros: 100
BaroH Ne 56036577 Konuuectso navex: 14
RW-car Ne — Konu4ecTso MecT: 15
HaumenoBaHue Tosapa: Fops4ekaTaHbiil CTaNbHOW NUCT CraHpapr:
¢ o6peaHbIMK KpOMKaMu
Description of goods: hot rolled steel plates with sheared Standard: E
edges ASTM A6/A6M
flatness 50% ASTM A6 ;
Mapka cranu ASTMA36 ASTM A36/A36M i
Grade of steel )
CocrosHue nocrasku: ropayeKaTaHHbii ‘
Delivery condition: hot-rolied :
Ne Homepa Homepa Pa3smepbt, MM Konuyecreso KonuuectBo | TeopeTuueckuin ;
noauy. nnasok napTin Dimensions, mm " nucTos nadex BEC,TH \
N Tonwu+a WWupuHa Anuna wr/mect Pack Theoretical
Item Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,m.t.
7 1481 4480 12.7 1829 6096 47 1 4,448
4 2477 4432 475 1829 6096 8 1 3.328
4 6397 4545 4.75 1829 6096 1 0.416
6 1496 4559 9.53 1829 6096 22 . 4 18.348
5 1496 4563 6.35 1829 6096 25 3 13.900
5 5434 4574 6.35 1829 6096 40 5 22.240
LK
Total: 100 14 62.680
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AP ISNUBLRAN CNOCOD MPOU3BOACTEA, 3asoackon ceprucukar kauectaa Ne : 26098 -

+20 | 380 | 486 | 200
+20 | 379 | 512 | 235
+20 | 408 | 550 | 24.0

4563-2 6.35 | 40
4574-1 6.35 | 40
4574-2 635 | 40

Steelmaking process : open hearth fumaces, Mill's quality certificate Ne
Howmep Xumuyeckuii cocras, % Chemical composition, % =
: +
fnask c Ml silsle e | Nilocil a N V_[Mo] T As | Nb| B IMne
Cast Ne X 100 X 1000 X 100 X 1000
1481 16 88 | 27 | 31 ] 12 8 . 4 6 25 8 <8 |<20 5 7 <10 2.1
1496 14 92 26 28 12 6 3 4 5 8 <20 [<20 5 6 <10| 2.4
2477 16 82 24 28 9 6 3 5 9 8 <8 <20 5 7 <10| 2.6
5434 20 104 30 25 11 6 3 4 5 8 <16 (<20 5 5 <10| 2.4
6397 15 98 | 23 | 28| 22 16 6 7 5 8 <8 |<20 5 7 <10 2.3
PE3YNbTATHI UCNLITAHWA TEST RESULTS
Ucnbitanue Ha pactaxexue u yaapHbiit uaru6 Tensile and impact test
Pasmepu 1=()  |3Heprus YAapa KU
obpaaya Ot6op ofpasya | Tem- Mpe- | TMpe- | OrHoc. Cyxe- Impact energy
nepa-| pgen aen Hue [2=(/sm |YnapHan srakocTs KCU W3ru6
Ne D.m. of Specimen Typa yanu- %) Impact strength
napTuu specimen . Texy- | npow- | Hewwe Bpnoxuucraa cocTasnsowas
uensi-| yecty | mocrw 3=(%) [Fibrous appearance
Tonwu-  (wupu-Mecro,| Han- | Mono-| yamme Teepaocrs
Ha Ha pasne|xeHue| Yield [ Ten- Elon- Re- (4= Hardness
Hue Test | point, | sile gation | duc-
tion
test thick-  [width,| Loca- Direc-| Posi-| tem- stre- Bend
Ne ness, mm_ | tion | tion | tion pera- ngth of
mm . ture { Reh Rm, [ Lo=200 | area z
%} Co | N/mm2{N/mm2 % % 3HaveHus Values
i 1 2 3 Zn
4432-1 4.75 40 T +20 | 310 | 474 26.0
4432-2 | 475 40 T +20 | 311 | 479 270
4480-1 127 | 40, T +20 | 311 | 469 | 270
4480-2 12.7 40 T +20 | 332 | 468 27.0
4545-1 4.75 40 T +20 | 313 | 470 26.0
4559-1 9.53 40 T +20 1 320 | 460 240
4559-2 9.53 40 T +20 | 332 | 472 23.0 '
4563-1 6.35 40 T +20 | 387 | 484 20.5
T
T
T

Mapxuposxa: Mapks cranu, p 2Rbi(MM), Ne nngpias 0B JHBX 328002.CQ6NIHO B YipauHe

Marking: 190 of steel, dimensio a8t Ne M k of the works mada ine

Kneumosxa:

Hard stamp; el Legihe. orade of stpel, mark ofthe works, 0731k stamp / e 5

UserHan Mapkuposka: 3enévan nonocar - / LQ;ZE%T:: ;;7.%{%8

Color marking: green strip T

MNpumevanue: " PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.0030%"
Nognuce Wramn akcnepra

Signature Expert's stamp



